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TEST REPORT
(ELECTRICAL LABORATORY)

ADDRESS OF THE LABORATORY :

TELEGRAM :

TELEPHONE(S) :

FAX :

E-mail :

TEST REPORT AS PER 1S:7098(Pt.-1)1988

REPORT NO : ATCC2013111602

Issue To: KEC International Limited
#349, Hebbal Industrial Area,
— Hootagalli, Belavadi Post,
Mysore-570018 (Karnataka)

19/168, Basti Sarai Rohilla, Old Rohtak Road, Near Usha
Mata Mandir, Gurudwara Wali Gali, Delhi -110035

011-23643995, 011-23643992
011-23643992

info@atnce.in

[WITH AMENDMENT NO{s} 5]

Dated: 16.11.2013

PART A. PARTICULARS OF SAMPLE SUBMITTED :

a) Nature of Sample :

b) Grade/Variety/Type/Class/Size etc:

c) Declared Values, if any
d) Code No. :
e) Batch No. & Date of Manufacture :
f) Quantity :

g) Date of Receipt :

h) BIS seal :

" 10's Signature :

1) Any other Information/Expiry date,if any :
k) Date of Commencement of Testing :
1) Date of Completion of Testing :
m)Embossing/Printing:

n) Party Ref. No. :

PART B : SUPPLEMENTARY INFORMATIONS

a) Reference to sampling procedure, wherever applicable :
b) Supporting documents for the measurements taken and results derived like graphs,

Cross linked Polyethylene Insulated PVC Sheathed Cables for working
Voltages Up te and including 1100 Volts

1C x 630 sq.mm, stranded circular compacted Aluminium conductor,
Class-2, XLPE insulated & FR-LSH PVC Sheathed Type ST2, Hard
drawn Aluminium formed wire armoured cable, Category C2, 1100
Volts Grade, Cable Code-A2XFaY

5 meters Aluminium wire Dia. 3.85 mm for Tensile strength and
wrapping test before stranding

13X3985

40 Meters + 5 Meters

18.10.2013
INTACT/NOTINTACT/ANOT-SEALED NIL

Sighed/{-Unsigned NIL

21.10.2013
12.11.2013

KEC INTL LTD RPG CABLES 1100 V ELECTRIC CABLE 1C X 630
SQ. MM. XLPE FRLSH-2013

Dated: 16.10.2013

N.A.
NIL

tables, sketches and/or photographs, as appropriate to test report, if any[To be attached]:

c) Deviation from the test methods as prescribed in relevant ISS/ work instructions,

if any :

MANOHAR SINGH JADON

I’\\

]Kf..!

Checked By

NIL

@T‘tl”[”'j

SADHANA JADON
(Quality Manager)
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TEST REPORT

PART C: TEST RESULTS
REPORT NO : ATCC2013111602

IS : 7098(Pt.1)-1988

SL.No. TESTS/CL. REF. i Specified Requirements Results
1 |No. of cores 1 1
g!ol;eoi?entification Red, Black, Yellow, Blue, White or Grey Black
P e Gl i S Solid/Stranded Circular/ Compacted
of IS 81301984 Compacted Circular/Shaped Circular
4  |Flexibility
Cl 8.1, CL 4.1 (a) of IS 8130:1984 ClascshiClass2 Class-2
5 [No. of wires in Conductor . !
Cl. 5.2.3 Table 2 of IS 8130:1984 g Sl : 2
6 |Cross sectional area of reduced
neutral conductors N.A.
Cl. 8.3 Table 2
7 |Test on Conductor .
= g:;‘:gg‘tgrar‘zsi:‘;k KSrEapRch) Wire Dia. Above 1.36 mm T
El i 5 % (Min. 54
Cl. 15.1 (a) (i), Cl. 6.1.2.1 of IS 8130 ongatisn e a % (M)
7.2 |Tensile Strength (for Aluminium
Conductor) H2 Grade Above 100 and up to and H2 Grade
Before stranding including 150 N/mm?
Cl.15.1(a) (ii), Cl. 6.2.1 of IS 8130:1984, | H4 Grade Above 150 N/mm? 125.9
1S:10810(Pt-2)
Black
7.3 |Wrapping Test (for Aluminium
conductor) Before stranding
Cl.15.1 (a) (iii) Cl. 6.2.2 of The wire should not break Satisfactory
IS 8130:1984, 1S:10810(Pt-3)
Black
7.4 |conductor resistance at 20°C
Cl. 15.1 (a) (iv), Cl. 6.3, Table-1 & 2 of 1S-8130:1984, 1S:10810 (Pt-5) ‘
Black | 0.0469 ohm/Km (Max.) | 0.0463
8 |Tests for Armouring
Cl. 13
8.1 |Application of armour
8.1 |Application of armour Over the insulation (Single Core) over the inner .
Cl. 13.1.1 sheath (twin/three/multicore) satstactony
The armour wires/formed wires shall be applied
Cl.13.1.2 as closely as possible with a coverage of not less >80
than 90 percent. 9
8.2 |Direction of armouring The Direction of lay of the armouring shall be left-
Cl. 13.1.3 hand Lefthand
_ A O—A'ﬁ"‘
MANOHAR SINGH JADON Q\?{/ 16| t|2e
Mé-elin SADHANA JADON
— l“r’*g,” 2 (Quality Manager)
1 HC.E0.) _
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REPORT NO : ATCC2013111602 IS : 7098(Pt.1)-1988
SL.No. TESTSICL. REF. Specified Requirements : Results
8.3 |Type of Armouring a) Galvanized round steel wire :
Cl. 13.2 Non magnetic

b)Galvanized formed steel wire

¢) Non magnetic material il

8.4 |Dimension of Armouring, mm
Cl. 15.1(b),13.3 & Table-6 A=40+10% 3.99 to 4.00
Cl. 7, Table-3 & 4 of C=0.80+10% : 0.78 to 0.80
IS :3975:1999(Pt-36)
L 8.5 [Tensile Strength for Aluminium
Conductor, (N/mm?) {ihiGrada
(Before stranding) 2
Cl. 15.1 (a) (ii) Cl. 6.2.1 of IS 8130: 1984 Aboye1 A0 NI :
(Pt-2)
8.6 |Wrapping test for conductor
(CE:ei%ri ?gf(r}%'"&) 6.2.2 of IS 8130: 1984 The wire should net break Satisfactory
(Pt-3)

9 |Test for Insulation
9.1 [Thickness of Insulation e S Nom Min
C1.9.2&9.3 and Table 3,15:10810(Pt-6) : - ; .
Black 2.80 2.42 284 277
9.2 |Application of Insulation It fits closely on the conductor and it shall be
Cl. 9.4 possible to remove it without damage to the Satisfactory
conductor

168 to 182

o

10 |Thickness of inner sheath =
Cl A58 Taple s ISHOBIRPES) . | e A

7 10.1 |Application of inner sheath The laid up cores shall be provided with an inner N.A.
3 Cl. 121 &12.2 sheath applied either by extrusion or by wrapping.
It shall be ensured that it is as circular as possible.

The inner sheath shall be so applied that it fits
closely on the laid up cores and it shall be possible N.A.
to remove it without damage to the insulation.

11 |Thickness of outer Sheath

Cl. 14.3 and Table 8, IS:10810(Pt-6) 172 edin.) 9
11.1 |Application of outer Sheath The outer sheath shall be applied by extrusion. It
Cl. 14.1 (a,b,c) shall be applied:
a) Over the insulation in case of unarmoured N.A.
single core cables.
b) Over the inner sheath in case of unarmoured N.A.
@ twin, three and multi-core cables and
c) Over the armouring in case of armoured cables Satisfactory
MANOHAR SINGH JADON Tode~
Méobtn - 1¢ l 1) \9/"3
o [T #013
L GED) SADHANA JADON
Checked By AuthdfiealSigridenager) 3of6
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REPORT NO : ATCC2013111602 IS : 7098(Pt.1)-1988
SL.No. TESTS/CL. REF. Specified Requirements Results
11.2 |Colour of outer sheath Colour of outer sheath shall be black or any other
Cl.14.2 colour as agreed to between the purshaser and the Black
supplier.
12 |Physical tests for insulation
12.1 |Tensile strength
C1.15.1d(i),4.1(i) & Table-1, 1S:10810(Pt-7)
Black 1 12.5 N/mm? (Min.) I 15.35
~12.2 |Elongation at break
Cl.15.1d(i),4.1(ii) & Table-1
Black | 200 % (Min.) | 460
13 |Ageing in Air Oven 3
Cl.15.1d(ii),4.1(iii) & Table-1, 1S:10810(Pt-11)
13.1 |Tensile strength Variation .
Black e 10.49
13.2 |Elongation Variation . .
Black S | +11.55
14 |Hot set test (insulation)
C1.15.1d(iii),4.1(iv) & Table-1, 1S:10810(Pt-30)
14.1 |Elongation under load 175% (Max.)
Black : 85.41
14.2 |Permanent elongation after cooling
Black | 15% (Max.) | 2.75
15 |Shrinkage test
Cl.15.1d(iv),4.1(v) & Table-1, IS:10810(Pt-12)
Shrinkage Insulation - o
Black doaiiiesy 1.5
16 |Water Absorption test(Gravimetric)
Cl.15.1d(v),4.1(vi) & Table-1, IS:10810(pt-33)
Black 1 mg/cm? (Max.) 0.385
17 |Physical tests for Outer sheath (ST2)
Cl. 15.1(e) , Cl. 4.1& Table 2 of IS 5831:1984, 1S:10810(Pt-7)
17.1 |Tensile strength e : -
: 14.28
cl. 15.1(e) (i) 12.5 N/mm* (Min.)
17.2 |Elongation at break x : :
Cl. 15.1(e) (i) 150% (Min.) 270
18 |After Ageing in Air Oven
Cl. 15.1(e) (ii), Cl. 4.1& Table 2 of IS 5831:1984, 1S:10810(Pt-11)
18.1 |Tensile strength 12.5 N/mm?(Min.) 15.36
18.2 |Variation +25% (Max.) -7.56
18.3 |Elongation at break 150% (Min.) 235
18.4 |Variation + 25% (Max.) +12.96
MANOHAR SINGH JADON M b
"‘15 gt (¢ l 1 lM 17
¢ 1" (CEO.) SADHANA JADON
(Quality Manager)
Checked By Authorized Signatory 40f6
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REPORT NO : ATCC2013111602 IS : 7098(Pt.1)-1988
SL.No. TESTSICL. REF. Specified Requirements Results
19 [Loss of Mass
Cl.15.1 (e) (iii), Cl. 4.1& Table 2 of IS 2 mg/cm?(Max.) 0.992

5831:1984, 1S:10810(Pt-10)

20 |Shrinkage Test

Cl. 15.1 (e) (iv), Cl. 4.1& Table 2 of IS 4% (Max.) 1.50

5831:1984, 1S:10810(Pt-12)

21 [Hot Deformation Test

Cl. 15.1(e) (v), Cl. 4.1& Table 2 of IS 50 (Max.) 24.95

5831:1984, 1S:10810(Pt-15)
22 |Heat Shock test

' Cl. 15.1(e) (vi), Cl. 4.1& Table 2 of IS No signs of cracks No signs of

5831:1984, 1S:10810(Pt-14) or scales cracks

- |Visual Examination

23 |Thermal Stability

Cl. 15.1(e) (vii), Cl. 4.1& Table 2 of IS 80 Minutes (Min.) >80

5831:1984, 1S:10810(Pt-60) &

24 |Insulation Resistance Test (Volume resistivity)

Cl.15.1(f),4.1(vii) & Table-1, 1S:10810(Pt-43)

241 |Volume Resistivity

At 27°C 1 x 10" Ohm cm (Min.)
Black 4,67 x 10"
242 |At90°C 12 :
Black 1x10“ Ohm cm (Min.) 3.9 x 107
25 [High Voltage test (Room Temp.)
Cl.15.1(g) & 16.2.1, 1S:10810(Pt-45) _
Black The core should withstand an a.c. voltage of 3KV withstood
g (rms) for five minutes without breakdown
26 |Flammability Test
Cl. 15.1(h) & 16.3, 1S:10810(Pt-53) 60 sec (Max) .
26.1 |Period of Buring after Removal of the
Flame
26.2 |Unaffected (uncharred) portion from the :
lower edge of the top clamp 50 mm (Min.) 355
27 |Laying up of cores in twin,three- and multi-core cables,the.core shall N.A.
Cl. 11.1, 11.2 & Table-4 be laid up together with a suitable lay; the
outermost layer shall have right-hand lay and the
successive layers shall be laid with opposite lay;
where necessary, the interstices shall be filled with
non-hygroscopic material
Plan for laid-up of cores 1 1
MANOHAR SINGH JADON M 1017
e , ¢ ’ I
Me=b
= T1i| 30} 2
16 CED) SADHANA JADON
(Quality Manager)
Checked By Authorized Signatory 50f6
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REPORT NO : ATCC2013111602 IS': 7098(Pt.1)-1988
SL.No. TESTS/CL. REF. Specified Requirements Results
28 |Optional test-
28.1 |Cold Impact Test for Sheath :
Cl.15.4(b), & 4.1 (viii) Table-2 of |IS: 58314 . No signs of
1984, 1S 10810 (Pt-21) No signs of cracks or scales e
Visual examination
29 |Additional Test for Cables with Improved Fire Performance Category C2
i Cl. 15.1.1 & Appendix A
29.1 |Oxygen index Test, % !
Cl. 16.4,1S:10810(Pt-58)/1998 ' 28 (M) : 204
29.2 |Temperature Index at 21% Oxygen 250 372
Cl. 16.9, 1S:10810(Pt-64)/2003
29.3 |Test for halogen acid gas evolution N
Cl. 16.8, 1S:10810(Pt-59)/1988 20% by weight, (Max.) 14.96
29.4 |Flame Retardance test on bunched After burning has ceased, the cables should be
cables wiped clean and charred or affected portion should 1.48
Cl. 16.6, 1S:10810(Pt-62)/1993 not have reached a height exceeding 2.5 m above ;
: the bottom edge of the burner
29.5 |Flame Retardance test on Single cables
Cl. 16.5 1S:10810(Pt-61)/1988 After the test, there should be no visible damages N.A.
(The external diameter of the test on the test specimen within 300 mm from its upper
specimen shall not exceed 35 mm) end
Diameter of Cable ~ 35mm (Max.) 30.45

PART D REMARKS : The Sample conforms to various requirements specified in IS : 7098 (Pt.-1)-1988 with
amendments No. 12,34 &5
Note: Any deviation from the standard, test method/specification- Nil

5 j’b__a{ﬁ--.
MANOHAR SINGH JADON @/ 16 } h|2e13
Moo SADHANA JADON
161 e E0) (Quality Manager]
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Notes :

reproduced, except in full, unless written permission for the publication of an approved abstract has been obtained from
the CEO,Amit Test and Calibration Centre, New Delhi.(3) Test Report shall not be utilized for any legal purpose and will
not be produced in the court of law & no responsibility would be attached Amit Test and Calibration Centre. (4) The test
results reported in this certificate are valid at the time at the time of and under the stated conditions of measurements.



